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HUZHOU MAI HONG TEXTILE CO., LTD
HONGQIAO TOWN INDUSTRIAL PARK, CHANGXING COUNTY, HUZHOU CITY, ZHEJIANG PROVINCE

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A)Woven fabric(MH-1549 OUTDOOR FABRIC)

SGS Internal Ref.No. : NBPL2404000994
Sample Color : (A)multi
Manufacturer : HUZHOU MAI HONG TEXTILE CO., LTD

Other Info. : Material & Mark: 100% OLEFIN 100%Polypropylene fiber  Product Spec.: 100% 
OLEFIN 100%Polypropylene fiber

Proposed Care Instruction : -

Sample Receiving Date : Apr 18, 2024
Testing Period : Apr 18, 2024 - Jun 24, 2024
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 

Conclusion A
Color Fastness To Light See Results

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Changzhou) Co., Ltd  
     

    

    
     
Susan Dong (Account Executive)   
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Test Result

Color Fastness To Light

(AATCC TM16.3-2020, Option 3;Xenon Arc Lamp)

As Received

After 800 hours/After 1000 hours/After 1200 hours

- Unit A-After 800 hours A-After 1000 
hours

A-After 1200 
hours Requirement

Change in Shade Grade 4.5 4.5 4.5 -

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Sample Photo

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***
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